
USER MANUAL / BETRIEBSANLEITUNG

Mini Cito



www
www.modster.at2

User Manual MODSTER Mini Cito

Safety and caution .................................................................................................................................. 3-4
Troubleshooting ........................................................................................................................................... 4
Product instruciton .................................................................................................................................... 5
Instruction of common tools and installation the electronic part ............................ 5
Practice and maintenance .................................................................................................................... 6
Assemble exploded view .................................................................................................................. 7-15
Fittings view  ............................................................................................................................................ 16-20

Table of contents



www
www.modster.at3

User Manual

Safety and caution

MODSTER Mini Cito

- Never run the model on public roads or streets, as it could endanger traffic.
- Never run the model in crowded areas, near or toward people or animals,to prevent property damage and/or      
   personal injury.
- Never run the model near rivers, ponds or lakes as to prevent RIC car from dropping into the water.
- Make sure that no one else is using the same frequency as yours in your running area. Using the same 
   frequency at the same time, whether it is driving,flying or sailing.can cause loss of control with RIC model,
   resulting in serious accidents.
- To avoid a runaway R/C model or loss of control, always follow the procedure below:
1.	 Fully extend transmitter antenna.
2.	 Switch on transmitter.
3.	 Switch on R/C model.

- Follow reverse procedure to shut down.
- Never touch or hinder rotaling tire.
- Never run R/C model in the rain or let run over puddles, as water 
   may cause trouble with R/C model.
- Motor and battery get very hot after running. Take care when 
   handle them.
- Retract transmitter antenna when not in use.
- Remove the batteries from madel and transmitter when they are not in use.

Cautions when handing batteries:
- Do not dismantle the battery or charger and do not cut any battery cables.
  This may cause short-circuit and/or damage to the product. 
- Change battery with compatible charger following proper procedure that is 
   called out in the lnstructions.
   Do not modify charger or charge battery in improper way.
- Do not recharge battery that is still warm from use as it may damage 
   the battery. Allow the battery to cool off prior to recharging.
- Make sure to disconnect charger cables from RIC model and electric outlet
   when not in use. 
- Remove transmitter battery when not using it for a long time as it may
   leak and damage transmitter when left for a long period.
- Never incinerate used batteries,as they can explode causing serious accidents.
- Never charge the battery unobserved!!

Safety precautions
Do not operate the model 
on public roads, in 
crowded places or near 
infants, it may cause 
accidents or injury.

As the front end of the 
antenna may be 
dangerous, do not aim it 
toward faces.

As the product includes 
small and sharp parts, 
assemble and store this 
product only in places out 
of reach of children.

During the car running and after, 
the motor will be hot. Please do 
not touch it until it had time to 
cool down.



www
www.modster.at4

User Manual

Troubleshooting

MODSTER Mini Cito

Dont use the same frequency with others at the same time. 
Or the car will lose control or even lead to serious accidents.

Description

The car does not 
operate at all

- Please observe the operation manual or packing explanation to install and use, and some parts 
   should be installed by adults.
- The product contains small part, it may cause swallow or choke.
- Never run a R/C model in the seeper or rain, moisture areas, or it may cause the parts malfunction.
- Please throw the wrapper in time to avoid danger for the children.
- Regularly examine for damage to the charge, wire, plug, bodyshell or other parts. In the event of 
   any damage, it must not be used until the damage has been repaired.
- The charge, battery box and battery must insert with the appointed power source of product symbol 
   same.
- This product must only be used with the original collocation charger.
- The product is contains the functional outshoots are may be dangerout to the children.
- For safety reasons, LiPo batteries have a minimum discharge voltage that should not be fallen short of. The electronic speed 
controller is equipped with a built-in low voltage detection that gives the driver a warning signal when LiPo batteries have reached 
their minimum voltage (discharge voltage). It is the driver‘s responsibility to stop driving immediately to prevent the battery from 
discharging below the safety limit of its minimum voltage.
 -The low voltage detection on the speed controller is only one part of the extensive features for the safe operation of LiPo batteries 
in your model. It is extremely important that you, the user, also follow all battery and charger manufacturer‘s instructions for safe 
charging, operation and storage. Make sure you understand how to use your LiPo batteries. If you have any questions about the use 
of LiPo batteries, please contact your local dealer or the battery manufacturer. As a reminder, all batteries should be recycled at the 
end of their life.

The car does not 
follow your operation 
and control distance 
not enough long.

CAUTION

Cause

Transmitter or receiver is off.

Batteries are not placed 
properly in the transmitter.

The drive battery is not 
charged enough.

Someone else is using the 
same radio frequency as you 
are using.

Charge your radio frequency to the 
one no one else is using, wait until the 
driver using the same radio frequency 
finishes driving, or drive your car at a 
different place.

There is not enough power 
in the transmitter or receiver 
batteries.

Not tighten antenna on the 
transmitter/not fully extend 
atenna.

Solution

Turn on both transmitter and receiver.

Place batteries in the transmitter 
properly.

Charge the drive battery.

Replace the transmitter batteries 
with new ones and charge the drive 
battery.

Make sure insert antenna into the 
transmitter and fully extend antenna.



www
www.modster.at5

User Manual MODSTER Mini Cito

2.0mm

Proportinal R/C Using Instruction

Introduce the common tools and assemble the electron parts

Turn left the steering wheel, the car will turn left. 
Turing left angle can be adjusted by the degree 
of wheel twisting.

Move angleMove angle

Move angle Move angle

Forward

Backward

Turret spanner

Side cutter

Crossed spanner

Hobby knife

Philips type screw (Large) Scissors Needle nose pliers

Instant
mucilage 
glue

Philips type screw (Small)

Pull

Push

Turn right the steering wheel, the car will turn 
right. Turning right angle can be adjusted by 
the degree of wheel twisting.

Pull the throttle trigger backward, the car 
will forward. Adjusting the angle of 
throttle trigger can adjust forward speed 
of the car. During the car forward, quickly 
push the trigger forward to stop it.

Loosen the trigger to make it retrun 
the neutral position when brake. Push 
the throttle trigger forward, the car will 
backward. Adjusting forward angle of 
throttle trigger adjust backward speed 
of the car.

Tools needed for assembly



www
www.modster.at6

User Manual MODSTER Mini Cito

Practise and Maintenance

Let‘s practice! Make R/C car circuit at a wide and safe location using corner pylons 
(seperately available), empty cans or such. Running fast at straight section and slow down at 
curved section is a basic speed control technique useful when driving R/C car.

When the car is not in use, you should 
remove the battery from the car.

Completely remove sand, mud, dirt, 
etc.

Metal outside should apply the rust 
prevention oil.

Store the car and batteries seperately 
when not in use.

Practise

Maintain



www
www.modster.at7

User Manual MODSTER Mini Cito

Practise and Maintenance

 1290
the right 
Steering column 

1300
Buffer spring seat

1296
Ball bearing
4*7*1.8

    1294
    6*2.7The flange 
    shaft sleeve

1296
Ball bearing
4*7*1.8

1296
Ball bearing
4*7*1.8

1291
Steering 
column set

A949-43
Round 
head 
machinery 
screw
M2.5*6*6

1268
Left swing arm

1268
Steering clutch upper 

1268
Steering clutch under

1338
Ball head screw
4.9*10.6

1338
Ball head screw
4.9*10.6

1265
Fixed seat for Steerengine

1263
Steering gear 
swing arm

1307
The Steerengine

A202-04
Ball head screw
        4*9.5

  L959-57
2.6*8PB
Cross round 
head with self 
tapping screw 

A949-54
2.6*8KB
Cross countersunk head self tapping screw

Steering 
components

1304
Steering link

1290
the left 
Steering column

1279
Buffer spring

1259
Second floor components

Steerengine  
assembly

Second floor components

Car shell pillar

Steering 
compontents

287390

287390

287383

287359

287367

287387
287357

287362

287362
287362

287392

287392

287396

287392

287373



www
www.modster.at8

User Manual MODSTER Mini Cito

1309 Front and rear 
differential 
components

 
0098
Include 
screw
M3*3

                1316
Shock absorber assembly

0117
3*8KM
Cross 
countersunk 
head 
machine 
tooth 
screw

A959-B-15
Copper gear

1308 
550 
The carbon 
brush 
motor

Electrical 
components

     1303
The motor seat

1315
Universal drive shaft assembly

287399

287405

287398

287376

287395

287378

287381
287403

287386



www
www.modster.at9

User Manual MODSTER Mini Cito

17.0MM
   1287
Steering gear 
connect rod
2*26

23.10MM

Long rod 4.5*40 21.2MM

15.1MM

Short rod 4.5*36

Short rod 4.5*40

1270
After the tyres

    1270
Rear wheel hub

75*51.5*20
Tyre sponge

  1270
Rear tire

1269
Front tyre

      1269
Front wheel hub

    1269
 Front tire

                   1287
Steering gear tie rod assembly

1287
Steering gear 
pull ball 
head 
seat

1287
Steering 
gear pull 
ball head
seat

                1288
Front upper tie rod assembly

The ball head block

The ball head block The ball head block

The ball head block

         1289
Rear tie rod assembly

The ball head block The ball head block

              1289
Steering tie rod assembly

 66*50*20
Tyre sponge

12

13

287364

287363

287363

287387

287387 287387
287387

287389

287389

287388

287363

287364

287364



www
www.modster.at10

User Manual MODSTER Mini Cito

14

15

17 18

1154
12TActive tooth

1154
12TActive tooth

0109
Cross pan head 
mechanical 
screw 
2*8PM

0109
Cross pan 
head 
mechanical 
screw 
2*8PM

Right rear wheel 
seat assembly

1337
4.9*13.6
The ball 
screw

1337
4.9*13.6
The ball 
screw

L959-57
2.6*8PB
Cross head 
self - attack 
screw

L959-57
2.6*8PB
Cross round 
head tapping 
screw

L959-57
2.6*8PB
Cross 
round 
head 
tapping 
screw

1252
The rear 
seat left

1296
4*7*1.8 Ball 
bearing

1296
4*7*1.8
Ball bearing

1338
4.9*10.6
The ball screw

1274
1.5*9.35O
ptical axis

1283
8*27.5
After the 
shaft cup

1274
1.5*9.35
Optical axis

1296
4*7*1.8
Ball bearing

1296
4*7*1.8
Ball bearing

1283
8*27.5
The rear wheel 
Shaft cup

1338
4.9*10.6
Ball head 
screw

0094
Ball bearing
7*11*3

0094
Ball bearing
7*11*3

A949-49
M3 nut

A949-49
M3 nut

Central drive shaft assembly

      1293
Central drive shaft

    1260
Reduction gear

Left rear wheel seat 
assembly

1266
Hexagon 
wheel 
seat

1266
Hexagon 
wheel seat

1252
The rear 
seat right

Front shock absorber 
assemblyRear shock absorber assembly

1302
Shock 
absorber 
plate 1302

Shock 
absorber 
plate

1258
Tail fin fastener
On the left

1258
Tail fin fastener
right

 1254
Top cover of 
rear wave box

1254
Front box top cover

L959--57
2.6*10PB
Cross round 
head tapping 
screw

287391

287354

287371

287392 287382

287385 287392

287370

287350

287367

287367

287367

287394

287380

287370

287394

287380

287367

287350

287348

287360 287360
287348 287392

287385

287371

287382

287392



www
www.modster.at11

User Manual MODSTER Mini Cito

19

20

1338
4.9*10.6
The ball screw

1338
4.9*10.6
The ball screw

0102
2.5*10PM
Cross round head machine tooth screw

  0102
2.5*10PM
Cross round 
head machine 
tooth screw

0102
2.5*10PM
Cross round 
head machine 
tooth screw

0102
2.5*10PM
Cross round 
head machine 
tooth screw

1296
4*7*1.8
Ball bearing

1296
4*7*1.8
Ball 
bearing

1296
4*7*1.8
Ball 
bearing

1274
1.5*9.35
Optical axis

1274
1.5*9.35
Optical axis

1296
4*7*1.8
Ball bearing

   1295
6*5.2  The flange shaft sleeve

1295
The 
flange 
shaft 
sleeve
6*5.2

Front right steering seat assembly

 1253
C-seat right

1315
Universal Drive S
haft Assembly

1315
Universal Drive S
haft Assembly

1251
The front 
wheel seat 
right

1266
Hexagon 
wheel seat

1266
Hexagon 
wheel seat

1251
ront 
wheel 
seat 
left

1253
C-seat left

Front turn left to seat assembly

287372

287371

287349

287347

287382

287360
287392

287372

287403

287371

287349

287372

287372

287347

287382

287392

287392

287360

287392

287403



www
www.modster.at12

User Manual MODSTER Mini Cito

22

21
  1323
2.6*5KB
Cross countersunk 
head self tapping 
screw

     1249
Vehicle bottom

         1323
2.6*5KB Cross countersunk head self 
tapping screw

   L959-54
2.6*8KBCross 
countersunk 
head self tapping 
screw

L959-54
2.6*8KB
Cross countersunk head self tapping 
screw

1323
2.6*5KB
Cross 
countersunk 
head self
tapping 
screw

 1261
Battery 
compartment 
partition-A

      1255
Bottom edge left

         1255
Bottom rail right

   1262
Bottom of 
reduction gear 
box

1287
Steering gear tie rod assembly

         1307
Steering gear components

Motor assembly

 1261
Battery 
compartment 
partition-B

 0114
2.5*8KM
Countersunk hear screw

287355

287355

287369

287377

287377

287377

287397

287387

287356

287369

287345



www
www.modster.at13

User Manual MODSTER Mini Cito

23

24

Front turn left to seat assembly

   1305
Front swing arm reinforcement plate

 1277
2*26 Optical axis

1453
M2*4PWM5 Round 
head Machine  screw

1257
Before 
the 
crash a

1281
The dog bone
2.5*66.7

A949-49
M3 nut

   0256
3*12PM
Cross round head 
machine tooth screw

     L959-57
2.6*8PB Self tapping screw with round head

L959-57
2.6*8PB Self tapping screw 
with round head

L959-57
2.6*8PB
Self 
tapping 
screw 
with 
round 
head

0553
2*6PB
Self tapping screw 
with 
round 
head

1309
Front and rear differential 
components

 1309
Front and rear differential components

1267
Rear 
swing arm 
sleeve D

1453
2*4*PWM5
Aross round 
head self 
tapping screw

0553
2*6PB
Self tapping 
screw 
with 
round 
head

      1316
Shock absorber 
assembly

  0256
3*12PM

Cross round head 
machine tooth 
screw

1389
3*20PM Cross round head 
machine tooth 
screw

A949-49
M3 nut

1389
3*20PM
Cross round head machine 
tooth screw

1276
2.5*40
Optical axis

1276
2*26
Optical 
axis

   1254
Front shock absorber assembly

Rear wave 
box assembly

1256
Ball head 
support

L959-57
2.6*8PB
Cross countersunk head self 
tapping screw

L959-57
2.6*8PB
Cross countersunk head 
self tapping screw

L959-57
2.6*8PB
Cross 
countersunk 
head self tapping 
screw

1257
Rear 
wave box 
compression

1306
Rear 
swing arm 
reinforcement 
plate

1267
Rear 
swing 
arm 
sleeve C

Left rear wheel 
seat assembly

 1289
Rear tie rod assembly

1306
Rear swing arm 
reinforcement plate in 
front

Rear shock absorber assembly

     1316
Shock absorber 
assembly

Front wave 
box assembly

1305
After the 
front 
swing 
arm 
reinforcement 
piece

1267
Forearm 
sleeve A

   1289
Front upper 
tie rod assembly

 1250
Before the 
swing arm

1267
Before the swing arm
Shaft 
sleeve 
B

        1256
Ball head support   1257

Anti - tilting 
bar press

287367

287399

287399

287367

287389

287389

287384

287367

287350

287399

287367

287346
287389

287361
287367

287404

287373

287361

287361

287404

287380

287361



www
www.modster.at14

User Manual MODSTER Mini Cito

25

26

0114
2.5*8KM
Cross countersunk head screw

A949-43
2.5*6PWM6
Cross round 
head machine 
tooth 
screw

1311
Receiver 
panel 
assembly

A949-43
2.5*6PWM6
Cross round head 
machine tooth 
screw A949-38

2.6*6PB
Self tapping screw 
with round head

L959-54
2.6*8KB
Cross countersunk head self
 tapping screw

L959-54
2.6*8KB
Cross countersunk head self
 tapping screw

1264
Motor seat presser

1262
Reduction gear cover

Central drive shaft assembly

A949-38
2.6*6PB
Self tapping screw 
with round head

287356

287358

287369

287375

287373
287373287400

287375

287369



www
www.modster.at15

User Manual MODSTER Mini Cito

28

27

    1270
After the tyres

A949-54
R pin      

  1452
M3 locknut

L959-57
2.6*8PB
Self tapping screw with round head

1269
Front tyre

1335
The tail

1335
Car shell

---1258
The tail presses

287364

287363

287367

287369



www
www.modster.at16

User Manual MODSTER Mini Cito

Sale parts view

0066

12 * 3.2 * 0.2 gasket 
set assembly

2.5* 8KM screw 
assembly

V2-133001 
Remote controller

30 T Differential Large 
Teeth (Hardware) 
Component

Front and rear arms

12 * 3.2 * 0.2 gasket 
set assembly

3*8KM screw assembly

2*6KM screw assembly

12 T Active Teeth 
(Hardware) Group

Front seat assembly

12 * 3.2 * 0.2 gasket 
set assembly

USB charging line

2*6PB screw assembly

24 T Differential Large 
Planetary Teeth 
(Hardware) Group

Rear seat assembly

12 * 3.2 * 0.2 gasket 
set assembly

3*12PM screw assembly

ST2*7PB screw 
assembly

car body assembly

Type C Block 
Component

1669

0114

1153

287346

287378

0553

1374

1155

287348

0073

0422

287376

1154

287347

287372

287365

0256

287345

287349



www
www.modster.at17

User Manual MODSTER Mini Cito

Sale parts view

287350

Wave Box Component

Final-end firmware
component

Speed gear upper and 
lower cover assembly

Hexagonal seat 
assembly

Back tire assembly

Bottom side guard 
assembly

Second floor panel 
components

Tiller arm assembly

Front and rear arm 
sleeve

10 T Differential 
Asteroid Teeth 
(Hardware) Group

Ball head support
assembly

Slow down large tooth 
assembly

Motor seat press 
component

Switcht to clutch 
component

Shock absorber
spring assembly

Anti-collision 
accessories components

Battery partition 
assembly

Steering seat press 
assembly

Front tire assembly

1.5*9.35 Optical axis

287356

1258

287360

287364

1256

287358

287354

287362

1273

1255

287357

1259

287361

1271

1257

287359

287355

287363

2882



www
www.modster.at18

User Manual MODSTER Mini Cito

Sale parts view

1275

1*9 Optical axis

Buffer spring assembly

Front Wheel Cup 
Component

Short pull assembly

Ball Head Component

2.5*40 Optical Axis

Dog bone assembly

Cross shaft assembly

Long pull bar assembly

Central Transmission 
Axis Component

2*26 Optical Axis

Universal drive shaft 
assembly

Universal cup spring 
assembly

Steering column 
assembly

6*2.7 flange sleeve 
assembly

Shock absorber shaft 
component

Rear Wheel Cup 
Component

Steering gear lever 
assembly

Steering column 
sleeve component

6*5.2 flang sleeve 
assembly

287386

287383

287388

1292

1277

1286

1282

287390

1294

1276

1285

287384

287389

287391

1278

287387

287385

1291

1295



www
www.modster.at19

User Manual MODSTER Mini Cito

Sale parts view

287392

Ball bearing assembly

Spring seat assembly

Front swing arm 
reinforcement module

Differential

Shock absorbers

Shock absorber 
cylinder assembly

Shock absorber 
assembly

Backswing arm 
reinforcement module

Receiver board 
assembly

ST2.6*5KB screw
assembly

Shock absorber 
cap assembly

Motor Block 
Component

Rudder assembly

Type 0 assembly

Car shell components

Regulate Ring
Component

Steering connecting 
rod assembly

Motor components

Coaxial component

Heat Discharge Group

1305

1301

287399

287404

1299

287397

287395

1314

1335

1298

1306

287394

1310

287377

1300

287398

287396

287403

1336



www
www.modster.at20

User Manual MODSTER Mini Cito

Sale parts view

287370

4.9*13.6Ball Head screw 
assembly

ST2.6*6PWB6 screw 
assembly

ST2.6*6PB screw 
assembly

Battery assembly

M3 flange nut

4.9*10.6Ball Head screw 
assembly

M3*5 Inner hexagonal
screw assembly

2.5*6PWM6 screw 
assembly

ST2.6*8KB screw
assembly

3 * 20pm Cross round 
head machine screw

4.0*9.5Ball Head screw 
assembly

Magic paste group

M3 Loose nut assembly

ST2.6*8PB screw
assembly

2*4PWM5 Cross round 
head machine screw

ST2*8KB screw 
assembly

Ball bearings 7*11*3 
groups

Motor teeth 27T group

ST2.6*10PB screw
assembly

2.5*8PWM6 Cross round 
head machine screw

287375

287374

A959-B-23

1452

A202-04

287380

A949-22

287367

1453

287371

287373

287379

287369

1389

287368

287381

287393

287366

1656



www
www.modster.at21

Betriebsanleitung MODSTER Mini Cito

Sicherheit und Vorsicht ...................................................................................................................... 22-23
Problembehebung ................................................................................................................................ 23
Produktanweisung ................................................................................................................................ 24
Einweisung in gängige Werkzeuge und Installation der Elektronik .................. 24
Übung und Wartung ............................................................................................................................ 25
Ansicht der Montage ............................................................................................................................ 26-33
Ansicht der Armaturen  ...................................................................................................................... 34-39

Inhalt



www
www.modster.at22

Sicherheit und Vorsicht

MODSTER Mini Cito

- Betreiben Sie das Modell niemals auf öffentlichen Wegen oder Straßen, da dies den Verkehr gefährden könnte.
- Betreiben Sie das Modell niemals in belebten Bereichen, in der Nähe von oder auf Menschen oder Tiere zu, um 
   Sach- und/oder Personenschäden zu vermeiden. 
- Betreiben Sie das Modell niemals in der Nähe von Flüssen, Teichen oder Seen, um zu verhindern, dass das RIC-
   Auto ins Wasser fällt.
- Vergewissern Sie sich, dass in Ihrem Betriebsbereich keine anderen Personen die gleiche Frequenz wie Sie ver
   wenden. Die Verwendung der gleichen Frequenz zur gleichen Zeit, ob beim Fahren, Fliegen oder Segeln, kann 
   zum Verlust der Kontrolle über das RIC-Modell führen, was zu schweren Unfällen führen kann.
- Um ein durchdrehendes R/C-Modell oder den Verlust der Kontrolle zu vermeiden, gehen Sie immer wie folgt vor:
1.	 Fahren Sie die Senderantenne vollständig aus.
2.	 Schalten Sie den Sender ein.
3.	 Schalten Sie das Fernsteuerungsmodell ein.

- Gehen Sie zum Abschalten in umgekehrter Reihenfolge vor.
- Berühren oder behindern Sie niemals den abrollenden Reifen.
- Lassen Sie das R/C-Modell niemals im Regen oder über Pfützen laufen,
   Wasser kann zu Problemen mit dem Modell führen.
- Motor und Akku werden nach dem Betrieb sehr heiß. 
   Gehen Sie vorsichtig damit um.
- Ziehen Sie die Senderantenne ein, wenn sie nicht benutzt wird.
- Entfernen Sie die Batterien aus dem Sender, wenn sie nicht benutzt werden.

Vorsicht bei der Handhabung von Batterien:
- Zerlegen Sie die Batterie oder das Ladegerät nicht und schneiden Sie keine Batteriekabel durch.
  Dies kann einen Kurzschluss und/oder eine Beschädigung des Produkts verursachen. 
- Wechseln Sie den Akku mit einem kompatiblen Ladegerät unter Beachtung der in der Anleitung beschrieben 
   ist. Verändern Sie das Ladegerät nicht und laden Sie den Akku nicht auf 
   unsachgemäße Weise.
- Laden Sie keinen Akku auf, der noch warm ist, da dies den Akku beschädigen kann. 
   Lassen Sie den Akku abkühlen, bevor Sie ihn wieder aufladen.
- Stellen Sie sicher, dass die Kabel des Ladegeräts vom RIC-Modell und der Steckdose 
   getrennt sind wenn es nicht benutzt wird. 
- Entfernen Sie den Senderakku, wenn Sie ihn längere Zeit nicht nutzen, da er aus-
   laufen & den Sender beschädigen kann, wenn er längere Zeit nicht benutzt wird.
- Verbrennen Sie niemals verbrauchte Akkus, da sie explodieren und schwere Unfälle 
   verursachen können.
- Laden Sie den Akku niemals unbeobachtet auf!!!

Sicherheitsvorkehrungen
Betreiben Sie das Modell nicht 
auf öffentlichen Straßen, an 
überfüllten Orten oder in der 
Nähe von Kleinkindern, es 
kann zu Unfällen oder 
Verletzungen führen.

Da das vordere Ende der 
Antenne gefährlich sein 
kann, richten Sie sie nicht 
auf Gesichter.

Da das Produkt kleine und 
scharfe Teile enthält, 
montieren und lagern Sie 
dieses Produkt nur an Orten, 
die für Kinder unerreichbar 
sind.

Während des Fahrbetriebs und 
danach wird der Motor heiß sein. 
Bitte berühren Sie ihn nicht, bis er 
Zeit hatte, abzukühlen.

Betriebsanleitung



www
www.modster.at23

Problembehebung

MODSTER Mini Cito

Verwenden Sie nicht gleichzeitig mit anderen die gleiche 
Frequenz. Sonst verliert das Fahrzeug die Kontrolle und das 
kann sogar zu schweren Unfällen führen.

Beschreibung

Das Auto 
funktioniert 
überhaupt nicht.

- Bitte beachten Sie bei der Installation und Verwendung die Bedienungsanleitung oder die 
  Erklärung auf der Verpackung. Einige Teile sollten von Erwachsenen installiert werden.
- Das Produkt enthält kleine Teile, die zu Verschlucken oder Ersticken führen können.
- Betreiben Sie ein RC-Modell niemals im Regen oder in feuchten Gebieten, da dies zu Fehlfunktionen 
   der Teile führen kann.
- Bitte werfen Sie die Verpackung rechtzeitig weg, um eine Gefahr für Kinder zu vermeiden.
- Untersuchen Sie regelmäßig die Ladung, das Kabel, den Stecker, die Karosserie oder andere Teile auf 
   Schäden. Im Falle einer Beschädigung darf es nicht benutzt werden, bis der Schaden behoben ist.
- Die Ladung, die Batteriebox und die Batterie müssen mit der angegebenen Stromquelle des 
  Produktsymbols gleich eingesetzt werden.
- Dieses Produkt darf nur mit dem originalen Kollokationsladegerät verwendet werden.
- Das Produkt enthält Funktionsausgänge, die eine Gefahr für Kinder darstellen können.
• Aus Sicherheitsgründen haben LiPo-Batterien eine Mindestentladespannung, die nicht unterschritten werden sollte. Der elektro-
nische Geschwindigkeitsregler ist mit einer eingebauten Unterspannungserkennung ausgestattet, die dem Fahrer ein Warnsignal 
gibt, wenn LiPo-Batterien ihre Mindestspannung (Entladespannung) erreicht haben. Es liegt in der Verantwortung des Fahrers, das 
Fahren sofort zu beenden, um zu verhindern, dass die Batterie unter den Sicherheitsgrenzwert ihrer Mindestspannung entladen 
wird.
•Die Unterspannungserkennung am Geschwindigkeitsregler ist nur ein Teil der umfangreichen Funktionen für den sicheren Be-
trieb von LiPo-Batterien in Ihrem Modell. Es ist äußerst wichtig, dass Sie als Anwender auch sämtliche Anweisungen der Hersteller 
von Batterie und Ladegerät für sicheres Laden, Betrieb und Lagerung befolgen. Stellen Sie sicher, dass Sie verstanden haben, wie 
Sie Ihre LiPo-Batterien verwenden müssen. Sollten Sie Fragen zur Verwendung von LiPo-Batterien haben, kontaktieren Sie bitte Ih-
ren Händler vor Ort oder den Batteriehersteller. Zur Erinnerung: alle Batterien sollten am Ende ihrer Lebensdauer recycelt werden.

Das Fahrzeug folgt 
Ihrer Bedienung 
nicht und der 
Steuerweg ist nicht 
lang genug.

VORSICHT

Ursache

Sender/Empfänger ist ausgeschaltet.

Batteries are not placed 
properly in the transmitter.

Der Antriebsakku ist nicht 
ausreichend geladen.

Jemand anderes verwendet die 
gleiche Funkfrequenz wie Sie.

Laden Sie Ihre Funkfrequenz auf diejenige, 
die sonst niemand verwendet, warten Sie, 
bis der Fahrer, der dieselbe Funkfrequenz 
verwendet, seine Fahrt beendet, oder 
fahren Sie mit Ihrem Auto an einem 
anderen Ort.

Der Strom in den Sender- oder 
Empfängerbatterien reicht nicht 
aus.

Die Antenne am Sender ist nicht 
festgezogen bzw. nicht vollständig 
ausgefahren.

Lösung

Schalten Sie sowohl den Sender als auch den 
Empfänger ein.

Place batteries in the transmitter 
properly.

Laden Sie den Antriebsakku auf.

Tauschen Sie die Senderakkus gegen neue 
aus und laden Sie den Fahrakku.

Stellen Sie sicher, dass die Antenne festge-
zogen und vollständig ausgefahren ist.

Betriebsanleitung



www
www.modster.at24

MODSTER Mini Cito

2.0mm

Produktanweisung

Einweisung in gängige Werkzeuge und Installation der Elektronik

Drehen Sie das Lenkrad nach links, um das 
Auto nach links zu lenken. Der Abbiegewinkel 
nach kann über die Radverdrehung eingestellt 
werden.

Winkel verstellen

Winkel verstellen

Winkel verstellen

Winkel verstellen

Vorwärts

Rückwärts

Revolverschlüssel

Seitenmesser

Gekreuzter Schraubenschlüssel

Stanley-Messer

Philips Schraubenzieher (groß) Schere Spitzzange

Sofort-
Schleim
kleber

Philips Schraubenzieher (klein)

Ziehen

Drücken

Drehen Sie das Lenkrad nach rechts, um das 
Auto nach rechts zu lenken. Der Abbiegewinkel 
nach kann über die Radverdrehung eingestellt 
werden.

Ziehen Sie den Gashebel nach hinten, um 
das Auto vorwärts zu lenken. Durch 
Einstellen des Winkels des 
Gaspedalabzugs kann die 
Vorwärtsgeschwindigkeit des Fahrzeugs 
angepasst werden. Während das Auto 
vorwärts fährt, drücken Sie den Abzug 
schnell nach vorne, um es zu stoppen.

Lösen Sie den Abzug, damit das Auto 
beim Bremsen in die Neutralstellung 
zurückfährt. Drücken Sie den Gashebel 
nach vorne, um das Auto rückwärts zu 
fahren. Durch Einstellen des 
Vorwärtswinkels des Gashebels wird die 
Rückwärtsgeschwindigkeit des 
Fahrzeugs angepasst.

Benötigte Werkzeuge für die Montage

Betriebsanleitung



www
www.modster.at25

MODSTER Mini Cito

Übung und Wartung

Lassen Sie uns üben! Bauen Sie einen Rundkurs für das R/C-Fahrzeug an einem breiten und 
sicheren Ort mit Hilfe von Eckpylonen (separat erhältlich), leeren Dosen oder ähnlichem. 
Schnelles Fahren auf geraden Abschnitten und langsames Fahren in Kurven ist eine 
grundlegende Technik zur Geschwindigkeitskontrolle, die beim Fahren eines R/C-Autos 
nützlich ist.

Wenn das Fahrzeug nicht in Gebrauch ist, 
sollten Sie die Batterie aus dem Fahrzeug 
entfernen.

Entfernen Sie Sand, Schlamm, Schmutz 
usw. vollständig.

Metall im Außenbereich sollte mit dem 
Rostschutzöl beschmiert werden.

Lagern Sie das Fahrzeug & Batterien getrennt 
voneinander, wenn sie nicht benutzt werden.

Übung

Wartung

Betriebsanleitung



www
www.modster.at26

MODSTER Mini Cito

Ansicht der Montage

 1290
the right 
Steering column 

1300
Buffer spring seat

1296
Ball bearing
4*7*1.8

    1294
    6*2.7The flange 
    shaft sleeve

1296
Ball bearing
4*7*1.8

1296
Ball bearing
4*7*1.8

1291
Steering 
column set

A949-43
Round 
head 
machinery 
screw
M2.5*6*6

1268
Left swing arm

1268
Steering clutch upper 

1268
Steering clutch under

1338
Ball head screw
4.9*10.6

1338
Ball head screw
4.9*10.6

1265
Fixed seat for Steerengine

1263
Steering gear 
swing arm

1307
The Steerengine

A202-04
Ball head screw
        4*9.5

  L959-57
2.6*8PB
Cross round 
head with self 
tapping screw 

A949-54
2.6*8KB
Cross countersunk head self tapping screw

Steering 
components

1304
Steering link

1290
the left 
Steering column

1279
Buffer spring

1259
Second floor components

Steerengine  
assembly

Second floor components

Car shell pillar

Inhalt der 
Lenkung

287390
Servosaver 
Haltepfosten

Servosaver 
Haltepfosten

Pufferfedersitz

Kugellager 
4*7*1.8

Kugellager 
4*7*1.8

Lenkstrebe

Kugellager 
4*7*1.8

Servosaver Kunststoffteile
Servosaver Kunststoffteile

Servosaver 
Kunststoffteile

Lenk-
säulensatz

Kugelkopfschraube
4.9*10.6

Kugelkopfschraube

4.9*10.6
6*2.7 Flan-
schwellenhülse

Tellerkopf-
schrauben 
M2.5*6*6

287390

287383

287359
Servohalterung

287367
Schneid-
schrauben 
M2.6*8

Kugelkopfschraube 
4*9,5

Steuermotor-
Montage

Wagenkasten-Säule

Komponenten der zweiten Etage

Komponenten der zweiten Etage

2.6*8KB Selbstschneidende Schraube mit 
Kreuzsenkkopfself 287387

287357
Servohebel

Servo Lenkstange

287362

287362
287362

287392

287392

287396

287392

287373

Betriebsanleitung



www
www.modster.at27

MODSTER Mini Cito

1309 Front and rear 
differential 
components

 
0098
Include 
screw
M3*3

                1316
Shock absorber assembly

0117
3*8KM
Cross 
countersunk 
head 
machine 
tooth 
screw

A959-B-15
Copper gear

1308 
550 
The carbon 
brush 
motor

Electrical 
components

     1303
The motor seat

1315
Universal drive shaft assembly

Planeten-
radachse

   Differential
   287399

Differenzdrehzahl-
Treffbecher

Differenzdrehzahl-
Treffbecher

Flachkopf-Maschinenzahnschraube M2*8

Flachkopf-Maschinenzahnschraube 2*6KM

Flachkopf-Maschinenzahnschraube 2*6KM

Differenzdrehzahl-Planetengetriebe

Differenz-
drehzahl-Box

Differenzdrehzahl-

GetriebeDifferenzdrehzahl-

PlanetengetriebeEdelstahl-
Dichtung 
12*5.2*0.2

Edelstahl-
Dichtung 
12*5.2*0.2

Kugellager 7*11*3

Kugellager 7*11*3

287405
Karosseriesplinte

Stoßsicherer 
oberer 
Kugelkopfsitz Stoß-

dämpfer-
Zylinder-
block

Large O-ring 
for shock 
absorber

Dichtungs-
blech am 
Stoß-
dämpfer

Dichtungs-
blech unter 
dem 
Stoßdämpfer

Stoßdämpfer 
unter dem Kugel-
kopfsitz

Stoßkappe

Kugel-
kopf
5.8*4.55

Stoßsichere 
Gaskammer

Stoß
dämpfer-
kolben

Einstell-
ring für 
die Stoß-
dämpfung

Wellen-
kern des 
Stoß-
dämpfers

Kleine 
O-Ringe für 
Stoßdämpfer

Stoßdämpfer-
Dichtungskappe Unterer Sitz 

der Stoß-
dämpfer-
feder

Kugelkopf
5.8*4.55

Optische 
Achse 1*9

287398
Motor 
Brushed 550

Elektronische
Komponenten

287376
Senkkopfen-
schrauben 
M3x8

287395
Motorhalterung

Radachse vorne
Universal-Antriebswelle

287378
Maden-
schraube 
M3x3

287381
Motorritzel 27Z 287403

Antriebswelle CVD

Universal-Tellerfeder

Universal-Querachse

Stoßdämpferkolben
1.5*9.35

287386

Betriebsanleitung

Stoßdämpfer-
feder



www
www.modster.at28

MODSTER Mini Cito

17.0MM
   1287
Steering gear 
connect rod
2*26

23.10MM

Long rod 4.5*40 21.2MM

15.1MM

Short rod 4.5*36

Short rod 4.5*40

1270
After the tyres

    1270
Rear wheel hub

75*51.5*20
Tyre sponge

  1270
Rear tire

1269
Front tyre

      1269
Front wheel hub

    1269
 Front tire

                   1287
Steering gear tie rod assembly

1287
Steering gear 
pull ball 
head 
seat

1287
Steering 
gear pull 
ball head
seat

                1288
Front upper tie rod assembly

The ball head block

The ball head block The ball head block

The ball head block

         1289
Rear tie rod assembly

The ball head block The ball head block

              1289
Steering tie rod assembly

 66*50*20
Tyre sponge

12

13

287364

Felgen hinten

75*51.5*20
Reifenschwamm

66*50*20
Reifenschwamm

Reifen hinten

Reifen vorne 

Felgen vorne

287363

287363

287387
Kugel-
kopf-
sitz

Kugelkopf-
sitz

Langer Stab 4.5*40
Kurzer Stab 4.5*40

Kurzer Stab 4.5*36

Kugelkopfblock
Kugelkopfblock Kugelkopfblock

Kugelkopfblock

Kugelkopfblock

Kugelkopfblock

Verbindungs-
stange 2*26

287387 287387
287387

Servo Lenkstange

287389
              Spurstange 

              Spurstange

              Spurstange kurz

287389

287388

287363

287364

287364

Betriebsanleitung

Hintere Bereifung

Vordere 
Bereifung



www
www.modster.at29

MODSTER Mini Cito

14

15

17 18

1154
12TActive tooth

1154
12TActive tooth

0109
Cross pan head 
mechanical 
screw 
2*8PM

0109
Cross pan 
head 
mechanical 
screw 
2*8PM

Right rear wheel 
seat assembly

1337
4.9*13.6
The ball 
screw

1337
4.9*13.6
The ball 
screw

L959-57
2.6*8PB
Cross head 
self - attack 
screw

L959-57
2.6*8PB
Cross round 
head tapping 
screw

L959-57
2.6*8PB
Cross 
round 
head 
tapping 
screw

1252
The rear 
seat left

1296
4*7*1.8 Ball 
bearing

1296
4*7*1.8
Ball bearing

1338
4.9*10.6
The ball screw

1274
1.5*9.35O
ptical axis

1283
8*27.5
After the 
shaft cup

1274
1.5*9.35
Optical axis

1296
4*7*1.8
Ball bearing

1296
4*7*1.8
Ball bearing

1283
8*27.5
The rear wheel 
Shaft cup

1338
4.9*10.6
Ball head 
screw

0094
Ball bearing
7*11*3

0094
Ball bearing
7*11*3

A949-49
M3 nut

A949-49
M3 nut

Central drive shaft assembly

      1293
Central drive shaft

    1260
Reduction gear

Left rear wheel seat 
assembly

1266
Hexagon 
wheel 
seat

1266
Hexagon 
wheel seat

1252
The rear 
seat right

Front shock absorber 
assemblyRear shock absorber assembly

1302
Shock 
absorber 
plate 1302

Shock 
absorber 
plate

1258
Tail fin fastener
On the left

1258
Tail fin fastener
right

 1254
Top cover of 
rear wave box

1254
Front box top cover

L959--57
2.6*10PB
Cross round 
head tapping 
screw

287391

zentrale Antriebswellenbaugruppe

Linke 
Hinterradsitzgruppe

Sitz fürs rechte 
Hinterrad

hintere Stoßdämpferbaugruppe vordere Stoßdämpfer-
baugruppe

Mechanische 
Kreuzschlitz-

Kugellager
7*11*3

Kugellager
7*11*3 Mechanische 

Kreuzschlitz-
schraube 
2*8PM

12T Aktiver Zahn

         Hauptzahnrad 12T Aktiver Zahn

Mittelkardanwelle

schraube 
2*8PM

287354

287371
Kugelköpfe 
4.9x10.6

Kugelköpfe 
4.9x10.6

Kugellager 
4x7x1.8

Kugellager 
4x7x1.8

Kugellager 
4x7x1.8

Kugellager 
4x7x1.8

Radträger
hinten

Radträger
hinten

Rad-
mitnehmer

Rad-
mitnehmerRadachse

hinten

Radachse
hinten

Radmitnehmer-
pins

Radmitnehmerpins
287392 287382

287385 287392

287370

287350

287367
Schneid-
schrauben
M2.6x8Kugel-

köpfe
4.9x13.6 Kugelköpfe

4.9x13.6

Schneid-
schrauben
M2.6x8

Dämpfer-
brücke

Dämpfer-
brücke

Differentialgehäuse 
hinten Differentialgehäuse vorne

Stopp-
mutter M3

Stoppmutter M3

Schneid-
schrauben
M2.6x8

Schneid-
schrauben
M2.6x8

287367

    Linke Heckflossen-     
    befestigung

Rechte Heckflossen-
befestigung

287367

287394

287380

287370

287394

287380

287367

287350

287348

287360 287360
287348 287392

287385

287371

287382

287392

Betriebsanleitung



www
www.modster.at30

MODSTER Mini Cito

19

20

1338
4.9*10.6
The ball screw

1338
4.9*10.6
The ball screw

0102
2.5*10PM
Cross round head machine tooth screw

  0102
2.5*10PM
Cross round 
head machine 
tooth screw

0102
2.5*10PM
Cross round 
head machine 
tooth screw

0102
2.5*10PM
Cross round 
head machine 
tooth screw

1296
4*7*1.8
Ball bearing

1296
4*7*1.8
Ball 
bearing

1296
4*7*1.8
Ball 
bearing

1274
1.5*9.35
Optical axis

1274
1.5*9.35
Optical axis

1296
4*7*1.8
Ball bearing

   1295
6*5.2  The flange shaft sleeve

1295
The 
flange 
shaft 
sleeve
6*5.2

Front right steering seat assembly

 1253
C-seat right

1315
Universal Drive S
haft Assembly

1315
Universal Drive S
haft Assembly

1251
The front 
wheel seat 
right

1266
Hexagon 
wheel seat

1266
Hexagon 
wheel seat

1251
ront 
wheel 
seat 
left

1253
C-seat left

Front turn left to seat assembly

287372
Linsenkopfschrauben 
M2.5x10

Linsenkopfschrauben 
M2.5x10

Linsenkopf-
schrauben M2.5x10

Linsenkopf-
schrauben M2.5x10

Kugelköpfe 
4.9x10.6

Kugelköpfe 
4.9x10.6

Lenkhebel
vorne

Lenk-
hebel
vorne

Radmitnehmer-
pins

Radmitnehmer-
pins

Rad-
mitnehmer

Rad-
mitnehmer

Kugellager
4x7x1.8

Kugellager
4x7x1.8

Kugellager
4x7x1.8

Kugellager
4x7x1.8

Vordere rechte Lenksitzbaugruppe

Vordere linke Lenksitzbaugruppe

287371

287349
C-Hubs vorne

C-Hubs vorne

287347

287382

287360
287392

287372

287403

287371

287349

287372

Flansch-
wellen-
hülse
6*5.2

       Flanschwellenhülse 6*5.2

287347

287382

287392

287392

287360

287392

287403
Antriebswelle CVD

Antriebswelle CVD

Betriebsanleitung

287372



www
www.modster.at31

MODSTER Mini Cito

22

21
  1323
2.6*5KB
Cross countersunk 
head self tapping 
screw

     1249
Vehicle bottom

         1323
2.6*5KB Cross countersunk head self 
tapping screw

   L959-54
2.6*8KBCross 
countersunk 
head self tapping 
screw

L959-54
2.6*8KB
Cross countersunk head self tapping 
screw

1323
2.6*5KB
Cross 
countersunk 
head self
tapping 
screw

 1261
Battery 
compartment 
partition-A

      1255
Bottom edge left

         1255
Bottom rail right

   1262
Bottom of 
reduction gear 
box

1287
Steering gear tie rod assembly

         1307
Steering gear components

Motor assembly

 1261
Battery 
compartment 
partition-B

 0114
2.5*8KM
Countersunk hear screw

287355
Akku-
halterung

Getriebe-
gehäuse

Akku-
halterung

Senkkopfschneid-
schrauben M2.6x5

Senkkopf-
schneid-
schrauben 
M2.6x5

Senkkopfschneid-
schrauben M2.6x8

Senkkopfschneidschrauben M2.6x8

Senkkopfschneidschrauben M2.6x5

287355

287369

287377

287377

Unterkante links

Unterkante rechts

287377

287397Motormontage

287387

287356

287369
2.5*8KM
Senkkopfschraube

Servo Lenkstange

           Servo

287345
Bodenplatte

Betriebsanleitung



www
www.modster.at32

MODSTER Mini Cito

23

24

Front turn left to seat assembly

   1305
Front swing arm reinforcement plate

 1277
2*26 Optical axis

1453
M2*4PWM5 Round 
head Machine  screw

1257
Before 
the 
crash a

1281
The dog bone
2.5*66.7

A949-49
M3 nut

   0256
3*12PM
Cross round head 
machine tooth screw

     L959-57
2.6*8PB Self tapping screw with round head

L959-57
2.6*8PB Self tapping screw 
with round head

L959-57
2.6*8PB
Self 
tapping 
screw 
with 
round 
head

0553
2*6PB
Self tapping screw 
with 
round 
head

1309
Front and rear differential 
components

 1309
Front and rear differential components

1267
Rear 
swing arm 
sleeve D

1453
2*4*PWM5
Aross round 
head self 
tapping screw

0553
2*6PB
Self tapping 
screw 
with 
round 
head

      1316
Shock absorber 
assembly

  0256
3*12PM

Cross round head 
machine tooth 
screw

1389
3*20PM Cross round head 
machine tooth 
screw

A949-49
M3 nut

1389
3*20PM
Cross round head machine 
tooth screw

1276
2.5*40
Optical axis

1276
2*26
Optical 
axis

   1254
Front shock absorber assembly

Rear wave 
box assembly

1256
Ball head 
support

L959-57
2.6*8PB
Cross countersunk head self 
tapping screw

L959-57
2.6*8PB
Cross countersunk head 
self tapping screw

L959-57
2.6*8PB
Cross 
countersunk 
head self tapping 
screw

1257
Rear 
wave box 
compression

1306
Rear 
swing arm 
reinforcement 
plate

1267
Rear 
swing 
arm 
sleeve C

Left rear wheel 
seat assembly

 1289
Rear tie rod assembly

1306
Rear swing arm 
reinforcement plate in 
front

Rear shock absorber assembly

     1316
Shock absorber 
assembly

Front wave 
box assembly

1305
After the 
front 
swing 
arm 
reinforcement 
piece

1267
Forearm 
sleeve A

   1289
Front upper 
tie rod assembly

 1250
Before the 
swing arm

1267
Before the swing arm
Shaft 
sleeve 
B

        1256
Ball head support   1257

Anti - tilting 
bar press

287367

287399

287367

287384

287367

287350

287399

287367

287346
287389

287361
287367

287404

287373

287361

287361

287404
Stoßdämpfer

Stoßdämpfer

Stopmutter M3

Stopmutter M3

287380

Hintere 
Wellenbaugruppe

Kugelkopf-
halterung

Kugelkopfhalterung

2*6PB 
Selbst-
schneidende 
Schraube 
mit rundem 
Kopf

Schneidschrauben M2.6x8

Schneidschrauben M2.6x8

Schneidschrauben M2.6x8

Differentialgehäuse vorne

Differential

Schneid-
schrau-
ben 
M2.6x8

Differntial

2*4*PWM5 Kreuz-
schlitzschraube mit 
selbstschneidendem 
Kopf

Spurstange

Spurstange
Querlenker

Verstärkungsplatte für die 
Hinterradschwinge vorne

linke Hinterradsitzgruppe

3*20PM Kreuz-Rundkopf-
Maschinenzahnschraube

2*6PB 
selbstschneidende
Schraube 
mit 
rundem 
Kopf

2*26 
Optische 
Achse

2.5*40 
Optische Achse

Heckwellen-
kasten

hintere Stoßdämpferbaugruppe

3*20PM Kreuzschlitz-
Maschinenzahnschraube

Schneidschrauben
M2.6x8

Vordere 
Wellenbaugruppe

287361
Quer-
lenkerpin-
halterungen

Quer-
lenkerpin-
halterungen

Quer-
lenkerpin-
halterungen

Betriebsanleitung

2,6*8PB 
Selbst-
schneidende 
Schraube 
mit Kreuzsenkkopf

3*12PM Kreuz-Rundkopf-
Maschinenzahnschraube

3*12PM Kreuz-Rundkopf-
Maschinenzahnschraube

Vorderes 
Schwingen-
verstärkungs-
stück

Vor 
dem 
Absturz

M2*4PWM5 Rundkopf-
Maschinenschraube

Vordere Sitzbaugruppe

Verstärkungsplatte f. Vorderradschwinge

2*26 Optische 
Achse

Verstärk-
ungsplatte 
für die 
Hinterrad-
schwinge

287389

Antriebswelle

Heck-
wellen-
kasten

Quer-
lenkerpin-
halterungen



www
www.modster.at33

MODSTER Mini Cito

25

26

0114
2.5*8KM
Cross countersunk head screw

A949-43
2.5*6PWM6
Cross round 
head machine 
tooth 
screw

1311
Receiver 
panel 
assembly

A949-43
2.5*6PWM6
Cross round head 
machine tooth 
screw A949-38

2.6*6PB
Self tapping screw 
with round head

L959-54
2.6*8KB
Cross countersunk head self
 tapping screw

L959-54
2.6*8KB
Cross countersunk head self
 tapping screw

1264
Motor seat presser

1262
Reduction gear cover

Central drive shaft assembly

A949-38
2.6*6PB
Self tapping screw 
with round head

287356
Getriebegehäuse

Lagerhalterung

Senkkopfschneidschrauben 
M2.6x8

Senkkopfschneidschrauben 
M2.6x8

287358

287369

287375

2.5*8KM
Kreuzsenkkopfschraube

zentrale Antriebswellenbaugruppe

287373
287373287400

Tellerkopf-
schrauben 
M2.5x6

schrauben M2.6x6

schrauben M2.6x6

Schneid-

Schneid-

Tellerkopfschrauben 
M2.5x6

287375

287369

Betriebsanleitung

Empfänger 
Einheit



www
www.modster.at34

MODSTER Mini Cito

28

27

    1270
After the tyres

A949-54
R pin      

  1452
M3 locknut

L959-57
2.6*8PB
Self tapping screw with round head

1269
Front tyre

1335
The tail

1335
Car shell

---1258
The tail presses

287364
Reifen hinten

Reifen vorne

Schneidschrauben M2.6x8

Heck

Heckpressen

Karosserie

Senkkopfschneidschrauben M2.6x8

Stoppmutter 
M3

287363

287367

287369

Betriebsanleitung



www
www.modster.at35

MODSTER Mini Cito

Ansicht der Armaturen

0066

12 * 3.2 * 0.2 Dichtungs-
satz

2.5* 8KM Schraubensatz

V2-133001 
Fernsteuerung

30 T Differential 
Großes Zahnrad

Querlenker unten vorne 
oder hinten

12 * 3.2 * 0.2 Dichtungs-
satz

Senkkopfschrauben 
M3x8

2*6KM Schraubensatz

12 T Aktive Verzahnung 

Lenkhebel vorne

Madenschraube M3x3

USB-Ladekabel

2*6PB Schraubensatz

24 T Differenzial Große 
Planetenverzahnung 

Radträger hinten

Linsenkopfschrauben 
M2.5x10

3*12PM Schraubensatz

Schneidschrauben 
M2x7

Bodenplatte

C-Hubs vorne

1669

0114

1153

287346

287378

0553

1374

1155

287348

0073

0422

287376

1154

287347

287372

287365

0256

287345

287349

Betriebsanleitung



www
www.modster.at36

MODSTER Mini Cito

287350

Differentialgehäuse 
vorne oder hinten

Final-End-Firmware

Getriebegehäuse

Radmitnehmer

Reifen/Felgen hinten

Untere Seitenschutz-
vorrichtung

Komponenten der 
zweiten Etage

Servohebel

Querlenkerpin-
halterungen

10 T Differential-
Asteroidzähne 

Kugelkopfhalterung

Hauptzahnrad

Lagerhalterung

Servosaver Kunststoff-
teile

Stoßdämpfer-
Federpaket

Anti-Kollisions-
Zubehörteile

Akkuhalterung

Servohalterung

Reifen/Felgen vorne

1.5*9.35 Optische Achse

287356

1258

287360

287364

1256

287358

287354

287362

1273

1255

287357

1259

287361

1271

1257

287359

287355

287363

2882

Betriebsanleitung

Ansicht der Armaturen



www
www.modster.at37

MODSTER Mini Cito

1275

1*9 Optische Achse

Servosaver Feder

Radachse vorne

Spurstange (kurz)

Kugelkopf-
Komponente

2.5*40 Optische Achse

Antriebswelle

Querwellenmontage

Spurstange

Mittelkardanwelle

2*26 Optische Achse

Gelenkwellen

Universal-Tellerfeder-
system

Servosaver 
Haltepfosten

6*2.7 Flanschhülse

Stoßdämpferwelle 

Radachse hinten

Servo Lenkstange

Bauteil für eine 
Lenksäulenhülse

6*5.2 Flanschhülse 

287386

287383

287388

1292

1277

1286

1282

287390

1294

1276

1285

287384

287389

287391

1278

287387

287385

1291

1295

Betriebsanleitung

Ansicht der Armaturen



www
www.modster.at38

MODSTER Mini Cito

287392

Kugellager 4x7x1.8

Federsitz-Baugruppe

Modul zur Verstärkung 
des vorderen 
Schwingarms

Differential

Stoßdämpfer

Stoßdämpfer-Zylinder

Dämpferbrücke vorne/
hinten

Modul zur Verstärkung 
des Rückschwenkarms

Empfänger-Platine

Senkkopfschneid-
schrauben M2.6x5

Stoßdämpfer-Zylinder

Motorhalterung

Servo

Type 0

Karosserie

Ringkomponente

Lenkstrebe

Motor Brushed 550

Antriebswelle CVD

Wärmeableitung

1305

1301

287399

287404

1299

287397

287395

1314

1335

1298

1306

287394

1310

287377

1300

287398

287396

287403

1336

Betriebsanleitung

Ansicht der Armaturen



www
www.modster.at39

MODSTER Mini Cito

287370

Kugelköpfe 4.9x13.6

Tellerkopfschrauben 
M2.6x6

Schneidschrauben 
M2..6x6

Akku

Flanschmutter M3

Kugelköpfe 4.9x10.6

Madenschraube M3x5

Tellerkopfschrauben 
M2.5x6

Senkkopfschneid-
schrauben M2.6x8

3 * 20pm Kreuzschlitz-
Maschinenschraube

Kugelköpfe 4.0x9.5 

Magische 
Pastengruppe

Stoppmutter M3

Schneidschrauben 
M2.6x8

2*4PWM5 Kreuzschlitz-
Maschinenschraube

Senkkopfschrauben M2x8

Kugellager 7x11x3

Motorritzel 27Z

Linsenkopfschrauben 
M2.6x10

2,5*8PWM6 Kreuzschlitz-
Maschinenschraube

287375

287374

A959-B-23

1452

A202-04

287380

A949-22

287367

1453

287371

287373

287379

287369

1389

287368

287381

287393

287366

1656

Betriebsanleitung

Ansicht der Armaturen



Mini Cito


